
 
 
 

The  following  documentation  is  an  electronically‐
submitted  vendor  response  to  an  advertised 
solicitation  from  the  West  Virginia  Purchasing 
Bulletin  within  the  Vendor  Self‐Service  portal  at 
wvOASIS.gov.   As  part  of  the  State  of  West 
Virginia’s procurement process, and to maintain the 
transparency  of  the  bid‐opening  process,  this 
documentation  submitted online  is publicly posted 
by  the  West  Virginia  Purchasing  Division  at 
WVPurchasing.gov  with  any  other  vendor 
responses  to  this  solicitation  submitted  to  the 
Purchasing Division in hard copy format. 
 



 



Page : 1

VersionSolicitation NoSolicitation ClosesDate issued

Proc Folder :
[...]
over Well #5 after demolition of the treatment building. 

 



  
SECTION 4  

HISTORY OF PROJECTS   

 

Division of Natural Resources 
Moncove Lake State Park Wastewater Treatment Plant 
Lost River State Park Water System Renovation  

  

 4 - 17 
 

GIBSON ISLAND WATER TREATMENT PLANT UPGRADES 
Anne Arundel County, Maryland 

 

Owner/Contact:   Anne Arundel County Department of Public Works 

 Bruce Wright 

 2660 Riva Road, Third Floor 

 Annapolis, MD  21401 

 bwright@aacounty.org  

Cost:    $127,000 (Fee) 

Completion: 2011 

 

Brief Description 

The Gibson Island Water Treatment Plant (WTP) was originally constructed in the early 1950’s to supply 
drinking water to the inhabitants of Gibson Island.  Since its original construction, the plant has undergone 
only one major upgrade in the late 1970’s to increase treatment capacity and install a new filter and control 
building.  Today, the Gibson Island WTP has a treatment capacity of 0.3 mgd which appears sufficient to 
meet maximum day demands within the foreseeable future. 

The Gibson Island WTP consists of two deep ground water wells, aeration, chemical addition, mixing and 
sedimentation, followed by filtration through greensand pressure filters.  In addition, there are onsite 
facilities for handling and storage of removed solids.  The function of the WTP is to oxidize and remove 
high levels of iron and manganese to within secondary maximum contaminant levels (MCLs) as established 
by EPA.   

The Gibson Island WTP experienced occasional iron breakthrough on the filters on high flow days.  It is 
anticipated that these breakthrough events are likely the result of poor filter performance combined with 
inefficient filter backwash cycles.   

In addition to replacing the media inside each filter, the following upgrades were performed as part of this 
project: 

 Replace the high service pumps and filter control piping to improve hydraulics and automate 
backwash cycles. 

 Demolish the existing chemical feed building and provide a new building at or near the same 
location. 

 Evaluate and design structural repairs to Sedimentation Basins 1 & 2 and the Decant Pump Station. 

 Provide backup power generation through the installation of either permanent or mobile diesel 
generator. 

 Provide plant electrical improvements including a new MCC. 

 Evaluate and install new instrumentation and control equipment. 

 Repair and stop ongoing erosion on the hill behind Sedimentation Basin #2 and leveling the ground 
in this area to allow improved access around the structure. 

 Paint the entire facility for both aesthetics and corrosion control. 

  



  
SECTION 4  

HISTORY OF PROJECTS   

 

Division of Natural Resources 
Moncove Lake State Park Wastewater Treatment Plant 
Lost River State Park Water System Renovation  

  

 4 - 18 
 

NORTHERN MINERAL COUNTY REGIONAL SEWER SYSTEM PHASE I – WWTP 
Mineral County, West Virginia 

 

Owner/Contact:   Frankfort Public Service District 

 Michael Bland 

 150 Armstrong Street 

 Keyser, WV  26726 

 mbland@mineralcounty  

Cost:    $14.7 Million 

Completion: 2012 

 

Brief Description 

During the design of the regional project, the District submitted a plan which 
included the entire regional sewer system consisting of a 1.2 mgd wastewater 
treatment plant, 63 miles of sewer lines (6” through 21” diameter) and 14 
sewage lift stations divided into nine sewer sheds and covering 35 square 
miles, and the elimination of fourteen (14) wastewater treatment facilities.  It 
was recognized early in the design that obtaining the necessary grant funding 
amount while maintaining affordable user rates within any one given fiscal 
year would be problematic.  The recommendation was made to divide the 
entire project into multiple phases whereby increasing the possibility of 
securing the necessary grant funding for construction.  The resulting 1st phase 
allowed for the construction of approximately 13 miles of interceptor sewer 
lines (8” through 21” diameter), one (1) remote sewage pump station, and the 
construction of a 0.6 mgd regional wastewater treatment plant.  The total 
population served by this phase of the project is nearly 7,500 persons, 
representing approximately twenty-five percent (25%) of the County 
residents. 

Significant challenges in permitting, funding, design and construction were overcome providing a cost effective 
treatment method to meet the State’s nutrient loading limitations as well as minimizing the impact to the 
surrounding area and financial burden on the District’s customers.  To accomplish the level of treatment to 
meet the State’s nutrient limitations, the Sequencing Batch Reactor (SBR) biological treatment process was 
utilized as the primary means of treatment, incorporating both chemical addition to enhance the nitrification 
process and filtration to enhance phosphorus removal.  This design resulted in the District’s plant being the first 
treatment facility specifically designed, constructed, and placed into successful operation within the State of 
West Virginia addressing the State’s limitations on nutrient loadings (5 mg/L of TN and 0.5 mg/L of TP) entering 
the Chesapeake Bay.  As a result of this design, the District’s project was recognized by the WVACEC receiving 
the 2011 Silver Award for Engineering Excellence. 

The treatment plant process consists of an influent pumping station, rotating mechanical fine screen, vortex grit 
removal, SBR’s, continuous backwash upflow sand filters, UV disinfection, cascade aeration, aerobic digestion, 
and belt-filter-press.  In addition to the plant’s process components a operations building complete with testing 
laboratory was also construction as well as a maintenance garage and chemical storage facilities.  Despite 
challenging site conditions, the wastewater treatment plant was operational in June 2011 (15 months after 
notice to proceed).   



  
SECTION 4  

HISTORY OF PROJECTS   

 

Division of Natural Resources 
Moncove Lake State Park Wastewater Treatment Plant 
Lost River State Park Water System Renovation  

  

 4 - 19 
 

VINT HILL FARM STATION WASTEWATER TREATMENT PLANT STUDY AND DESIGN 
Warrenton, Virginia 

 

Owner/Contact:   Fauquire County Water & Sanitation Authority 

 Barney E. Durrett, Jr. 

 7172 Kenedy Road 

 Warrenton, VA  20187 

 durrett@infi.net  

Cost:    $11 Million 

Completion: 2011 

 

Brief Description 

The Vint Hill Farms Station (VHFS) is 
located in the north-northeast portion 
of Fauquier County, Virginia, 
approximately 40 miles west of 
Washington, D.C. and 11 miles east of 
Warrenton, Virginia.  The installation 
served as a base for regular military 
personnel and was converted to 
civilian use.  The water and sewer 
systems are owned and operated by 
the Fauquier County Water and Sewer 
Authority.  

RK&K completed the design and 
construction phase services for a new 
sequencing batch reactor (SBR) treatment system to replace existing trickling filters.  The system is designed 
for a 0.6-mgd average daily flow capacity.  Downstream filters were provided and can be operated as 
denitrification filters.  The treatment system was designed to meet 5 mg/l TN and 0.5 mg/l TP.   

Liquid treatment is accomplished generally using screening, grit removal, SBRs, post-SBR equalization, 
phosphorus precipitation using alum, UV disinfection, and cascade post aeration.  Chemical feed systems 
include methanol, hypochlorite and alum. The filters are designed to operate as denitrification filters if required 
in the future.  Solids processing will be accomplished generally using aerobic digestion to achieve Class B 
biosolids, belt filter press dewatering, and temporary storage of dewatered cake prior to hauling off-site.  An 
effluent pumping station is required to divert the plant discharge to Kettle Run.  The SBR, post-equalization, 
and equipment room were designed into a single monolithic structure for cost savings and to reduce the 
structure footprint.  Pre-cast, post-tensioned concrete construction was used for the SBR structure.  Deep bed, 
continuous back wash filters were provided. 

The SBR system began operation in Fall of 2007 and construction of the facility is complete.  The effluent goals 
of the facility are being met.   

In the Fall of 2007, the Authority contracted with RK&K to provide design services for an expansion of the SBR 
facility to 0.95 mgd and to upgrade the system to provide effluent quality meeting 3 mg/l total nitrogen and 
0.3 mg/l total phosphorus.  The facility was expanded and construction was completed in 2010.   



  
SECTION 4  

HISTORY OF PROJECTS   

 

Division of Natural Resources 
Moncove Lake State Park Wastewater Treatment Plant 
Lost River State Park Water System Renovation  

  

 4 - 20 
 

MARSHALL WASTEWATER TREATMENT PLANT BNR UGGRADES 
Fauquire County,  Virginia 

 

Owner/Contact:   Fauquier County Water & Sanitation Authority 

 Barney E. Durrett, Jr. 

 7172 Kenedy Road 

 Warrenton, VA  20187 

 durrett@infi.net  

Cost:    $236,000 

Completion: 2009 

 

Brief Description 

RK&K provided study 
and design services for 
a nutrient removal 
upgrade of the 0.64-
mgd wastewater 
treatment facility.   
The upgrade was 
completed to reduce the effluent nutrient concentrations to meet the waste load allocations established by 
the Virginia Department of Environmental Quality (VDEQ).  The existing plant provided carbonaceous removal 
and nitrification and is cu rrently treating approximately 0.24 mgd.  A 2004 upgrade provided a new headworks 
facility, diffusers in the existing reactors, clarifiers and ultraviolet radiation disinfection systems.  The reactors 
are constructed of aged steel tanks that were not replaced during the previous upgrade.  An aged belt filter 
press is used to dewater waste activated sludge.   

Initially, RK&K developed a Preliminary Engineering Report (PER) which included an evaluation of three 
replacement treatment systems each designed to provide treatment for an effluent quality of 4 mg/l total 
nitrogen and 0.3 mg/l total phosphorus.  An evaluation of sequencing batch reactors, the Schreiber counter-
current process system, and continued use of the existing nitrification reactors followed by new denitrification 
filters was included.  The PER recommended the existing reactors be replaced with the Schreiber system and 
new deep-bed sand filters be provided.  New chemical facilities, aerobic digesters, and replacement dewatering 
equipment were also included. 

Based on the cost projections included in the PER and budget and funding issues, the Fauquier County Water 
and Sanitation Authority (FCWSA) elected to provide an initial interim nutrient removal upgrade designed for 
partial denitrification and phosphorus removal.  The FCWSA meets the combined waste load allocation for the 
Marshall WWTP by using “credits” from the Remington WWTP, which is anticipated to produce an effluent 
waste load well under its allocation due to operating flows being well below design capacity.   

RK&K completed the design of the interim upgrade in early 2009.  The interim upgrade converted the existing 
nitrification reactors to a Modified Ludzack-Ettinger (MLE) process through the addition of an internal recycle 
(IR) pumping system and a new anoxic zone at the reactor influent.  Submersible mixers were provided for the 
anoxic zones.  A ferric chloride system was provided.  A hypochlorite system for filamentous control and a 
replacement belt filter press were also designed as part of the interim upgrade project.  The project was 
constructed by the FCWSA and its subcontractors. 



  
SECTION 4  

HISTORY OF PROJECTS   

 

Division of Natural Resources 
Moncove Lake State Park Wastewater Treatment Plant 
Lost River State Park Water System Renovation  

  

 4 - 21 
 

GREENSBORO WASTEWATER TREATMENT PLANT 
Caroline County, Maryland 
 

Owner/Contact:   Caroline County, Maryland 

 Leslie Grunden 

 403 South 7th Street, Suite 210 

 Denton, MD  21629 

 410.479.8105  

Cost:    $7.5 Million 

Completion: Ongoing 

 

Brief Description 

The Greensboro Regional Wastewater System is comprised of a new 
sanitary wastewater collection, conveyance and treatment facilities to 
serve the Towns of Greensboro and Goldsboro in Caroline County, MD.  
The Town of Greensboro, located south of Goldsboro, is constructing 
and will own and operate the facilities in the project which consists of 
1) a sewer collection system in Goldsboro, 2) a conveyance system 
from Goldsboro to Greensboro, 3) a new wastewater treatment plant 
(WWTP) in Greensboro, and 4) a conveyance system to transport 
wastewater from Greensboro to its new WWTP.  The new WWTP 
replaces an existing, dated treatment facility subject to flooding in the 
Town of Greensboro.  The new WWTP is located on the north side of Greensboro and a new pumping station will 
convey flow from the old WWTP to the new plant.  The Town of Goldsboro currently has no sanitary sewer collection 
or treatment system.  The purpose of the project is to upgrade treatment to Enhanced Nutrient Removal (ENR) levels 
for the Town of Greensboro and to comply with a Consent Order to address failed septic systems in the Town of 
Goldsboro.   
The project scope, and the means for its implementation, are the outcome of an extensive and exhaustive multi-
year, multi- jurisdictional governmental agency (local, County, State and federal) effort.  An Environmental Report 
was prepared in accordance with NEPA requirements as part of the study and design.   

New Greensboro WWTP - The new Greensboro WWTP has a design capacity of 0.332 million gallons per day (mgd) 
and will provide ENR levels of treatment (4 mg/l total nitrogen and 0.3 mg/l total phosphorus).  Grit removal, 
biological treatment using sequencing batch reactor, denitrification filters, cascade aeration, and UV disinfection will 
be provided.  Methanol and alum storage and feed systems will be provided.  Reed beds will be used to dewater 
sludge.  A new Plant Building, housing an office and laboratory will be provided.  The new WWTP will discharge to 
the Choptank River.  The new WWTP is currently under construction.   

Goldsboro Collection and Conveyance Systems - The Goldsboro sewer collection system will be constructed in the 
public right-of-way along the roads in town.  A central pumping station will be constructed on Goldsboro’s property 
adjacent to the Town Hall.  The force main (FM) from the Goldsboro PS to the new WWTP in Greensboro will be 
constructed adjacent to the southbound travel lane of MD 313 and will be approximately 18,000 ft.  Grinder pumps 
will be used at each residence.  The total new collection system length is approximately 17,000 ft.     

Greensboro Conveyance System - Wastewater from Greensboro will continue to be conveyed to the Town’s existing 
WWTP location, where a new PS (the Greensboro PS) will be constructed.  The existing WWTP, located on the west 
side of MD 313 at the Choptank River, will be decommissioned, except that the influent screening system will remain 
in service.  The new Greensboro PS will discharge through a FM to convey wastewater to the new WWTP.  The new 
force main is approximately 3,500 ft.  The new pumping station and FM are under construction. 



  
SECTION 4  

HISTORY OF PROJECTS   

 

Division of Natural Resources 
Moncove Lake State Park Wastewater Treatment Plant 
Lost River State Park Water System Renovation  

  

 4 - 22 
 

SWAN POINT WASTEWATER PUMPING STATION AND RECLAMATION FACILITIES 
Charles County, Maryland 

 

Owner/Contact:   US Steel 

 Jon Dunn 

 600 Grant Street 

 Pittsburgh, PA  15219 

 412.433.1121  

Cost:    $12 Million 

Completion: 2008 

 

Brief Description 

RK&K teamed with 
the Whiting-Turner 
Contracting Company 
to complete a design-
build project for a 
new wastewater 
treatment facility, 
pumping stations, and influent and effluent force mains.  The project owner is US Steel.  Ownership of the new 
facilities was transferred to Charles County once commissioning was completed.  RK&K/W-T completed the 
preliminary design and were selected for the project in August 2004.  The plant began operation in July 2007 
and quickly began meeting required effluent limits. 

The new wastewater treatment facility has an average daily flow design capacity of 0.3 million gallons per day 
(MGD) and is designed to meet the Maryland Department of the Environment's Enhanced Nutrient Removal 
(ENR) requirements for an annual average effluent concentration of 3 mg/l total nitrogen and 0.3 mg/l total 
phosphorus.  The design of the facility incorporates features for a future expansion to an average daily flow 
capacity of 0.6 MGD. 

The design of the treatment plant is based on using the EIMCO oxidation ditch technology in a four stage 
Bardenpho configuration.  The system is designed to remove nitrogen biologically without the use of 
supplemental carbon.  Deep bed, continuous backwash sand filters are used to remove phosphorus.  Other 
plant processes include influent screening, grit removal, flow attenuation in a flow equalization basin, 
clarification in conventional circular clarifiers, and ultraviolet radiation disinfection.  Sludge is stored and 
thickened using a gravity belt thickener prior to transport to another Charles County treatment plant for further 
processing.  Chemical feed systems include alum for phosphorus removal, a sugar feed system for 
supplemental carbon, if needed, and hypochlorite for filamentous control.  An emergency storage basin with 
one day flow storage is provided to meet shellfish protection requirements. Pre-cast post tensioned concrete 
construction was used extensively to provide cost savings and schedule benefits. New influent and effluent 
pump stations and force mains were constructed as part of the project.  A new influent pump station is located 
at the site of the former treatment plant, which was decommissioned as part of this project.  The influent and 
effluent force mains are each approximately 9,000 ft. in length.  Odor control facilities are provided for both 
the force main and the treatment plant.  The effluent gravity outfall was converted to a pressure sewer to 
increase its capacity using an innovative slip-lining technique.  The retrofit provided limited environmental 
impact through sensitive wetland areas.  



  
SECTION 4  

HISTORY OF PROJECTS   

 

Division of Natural Resources 
Moncove Lake State Park Wastewater Treatment Plant 
Lost River State Park Water System Renovation  

  

 4 - 23 
 

SMITHSBURG WASTEWATER TREATMENT PLANT NITRIFICATION ENHANCEMENTS 
Smithsburg, Maryland 

 

Owner/Contact:   Washington County, MD 

 Julie Pippel 

 100 W. Washington Street, Room 113 

 Hagerstown, MD  21740 

 jpippel@washco-md.net  

Cost:    $1.6 Million 

Completion: 2015 

 

Brief Description 

The Smithsburg WWTP is located in Washington County, MD and is owned and 
operated by Washington County Department of Water Quality.  The facility 
has a rated design capacity of 0.33 mgd and currently treats approximately 
0.23 mgd.  The plant utilizes sequencing batch reactor (SBR) technology and 
typically provides complete nitrification and partial denitrification during 
warmer months, and incomplete nitrification and denitrification during winter 
months.  At the outset of the project, the facility was issued a new discharge 
permit which required year-round ammonia removal.   

The County selected RK&K to evaluate and determine required improvements 
to meet the year-round ammonia limit.  The improvements evaluated were 
limited to those that could be implemented as a short-term project, within 4-
6 months.  The improvements were also evaluated on the basis of incorporating them into the future ENR 
upgrade and expansion project, which is planned for construction in 3-5 years. 

The selected improvement was to utilize the BioMag technology.  Initially, a ballast feed system was installed 
and was used successfully during the cold months.  By having the ballast feed system in place, the facility was 
able to successfully increase the MLSS prior to the coldest temperatures and prevent loss of nitrification in the 
winter.  Procurement and contract documents were prepared based on the County directly purchasing the 
BioMag equipment in order to expedite the equipment installation. This was the first BioMag system to be 
installed and placed in full scale operation in Maryland. A significant advancement in the understanding of the 
BioMag technology in SBRs employing surface aerators was made in this project. The BioMag equipment 
generally consists of a single train system with a rotary screen, shear mill, and recovery drum.  The recovery 
equipment was installed the following year and the project is complete. 

The evaluation included an analysis of influent data, plant operating conditions, and effluent data.  Several 
issues critical to achieving nitrification in cold weather were identified through the evaluation including influent 
loadings, high infiltration/inflow (I/I), inability to take a tank out of service, cooling effect of surface aerators 
and above-ground tanks and poor settleability issues.  The evaluation determined that the facility has sufficient 
air and alkalinity to allow nitrification to occur.  The limiting factor for maintaining nitrification during the 
winter months is insufficient biomass to provide a sufficient SRT at cold temperatures.  Several alternatives 
were identified and the selected alternative was utilize Evoqua BioMag (ballasted activated sludge) technology 
to increase the MLSS concentration and potentially shorten the settling portion of the cycle allowing more time 
for the react portion.  The facility is the first Evoqua BioMag SBR in the United States and is meeting the year-
round effluent limits. 



  
SECTION 4  

HISTORY OF PROJECTS   

 

Division of Natural Resources 
Moncove Lake State Park Wastewater Treatment Plant 
Lost River State Park Water System Renovation  

  

 4 - 24 
 

WINEBRENNER WASTEWATER TREATMENT PLANT ENR UGGRADE 
Washington County, Maryland 
 

Owner/Contact:   Washington County/Sub to Buchart-Horn 

 Blen R. DeWillie, PE, Buchart-Horn 

 3700 Koppers Street, Suite 305 

 Baltimore, MD  21227 

 EVP@bh-ba.com  

Cost:    $15.5 Million 

Completion: Ongoing 

 

Brief Description 

In 2010, RK&K worked closely with the County in pilot testing of Cambridge Water 
Technologies’ (now Evoqua) BioMag ballasted activated sludge technology at the 
Winebrenner WWTP in Cascade, Md.  A full-scale pilot was operated for approximately 
ten months.  The pilot configuration utilized a Four-Stage Bardenpho system followed 
by existing clarifiers.  RK&K wrote an extensive report on the pilot study. Based on the 
successful pilot testing and cost savings, RK&K designed a Four-Stage Bardenpho 
system in conjunction with the BioMag technology to accomplish enhanced nutrient 
removal (ENR) without the use of downstream filters. The details of the pilot work and 
our findings were presented at WEFTEC and CWEA conferences in 2011. 

The BioMag technology consists of enmeshing ferrous oxide (magnetite) as ballast in 
the activated sludge floc, thereby increasing the floc specific gravity to approximately 1.25 which enables it to 
be readily settled in the clarifiers.  This also enables the true mixed liquor concentration in the reactor to be 
on the order of 8,000 – 9,000 mg/L (not including the magnetite), thereby increasing the treatment capacity of 
a reactor relative to one that operates at conventional mixed liquor concentrations of approximately 3,500 
mg/L.  Sludge wasted from the system is passed through a shear mill and a magnetic drum separator, which 
removes the magnetite from the sludge.  The recovered magnetite is recirculated back through the activated 
sludge system. 

The Winebrenner WWTP has a current design capacity of 0.60 mgd. The plant currently utilizes rotating 